' COMPACT TRACTORS
e * 1012, 1014, 1016
Parts Catalog 8-3021

6-88-RP-400-385

NOTE: This Catalog replaces
Parts Catalog, 8-3020

i

R}

» . 'MODEL 1012, 1014 AND 1016 COMPACT TRACTORS

Air Cleaner .. ... . LU e 187
Battery ................, s 55
Breather, Crankcase ................ 5, 21
Camshaft ... ... ... . '. S 57
Carburetor ................ e 13,15

~ Chioke Linkage (1014, 1016} . .. ........ 11
Connecting Rod ......... i BT
Counter Weight. . ........... . -t 9
Crankshaft.............. P 57
Cylinder Bldck . ... .. e e 57
CylinderHead . .~........ . - BT
Electrical System P _ g
Engine Bfock & Attac |ng Parts ...... 57 .
Exhaust System ........ ... ........ 17
Filter, Breather . ............. e 5 21 |
Flywheet ... ... .. .. [ D

Y
i

Axle Front......‘ ..... i 35
Baffies & Shrouds. ................ 21

\

o . ALPHABETICAL INDEX

L]

ENGINE'SECTION B

GF{ID '

' A14-B4
Di4’

AB, BB -
A§, B8

A14, B2

- Al2

AB-AB

A10,

‘AG-A8” .

AB-AS

AB-AB :

A10

AB-A8

B4

AG, B8
" A10

GRID
ce

.~ B8

Belts@Pulleys . ..........oo'n... 25,47 B12,D6
Brakes ............ T 39-41 C12-C14

Fenders -......... e L. 20-31
Frame .. ... .. i e N 27

L

Grille .« ... ... 27

E8
D14-E4
c2-C4
B14

C14-D2

B14
B14

~ BASIC TRACTOR SECTION |

5

. Magneto Armature .............. o

Manifold (1014, 1016} . . . ... ... .. e
Mounts,. Engine......... e
Muffler ...o.......c.. ... S

,Spark Plug .. ....covoiiiii L. i’

Starter .......... e e

Tank FUBL - % e e ;

Throttle Linkage ..................

Trigger, Ignition ...............] o
Valves.......... e G :

|

PAGE

Hood. ... ...... ] 27

Implement Lift................... ..

Mounts, Engine............... 23
" PTO Clutch .. ... W e . 25
Seat, Operator's .. ....... ST IR . 29-31

Steering Wheel & Gear ... .. e 31"

ToolTray «vvooeeee e 27
Traction Drive ... .......77.... L. 49-53
Transaxle ........, e, A1-43
Travel Control ..........._........ 45

Wheels, Front & Rear. .. ... e

35

GRID

B14
c10.
B10
B12
C2-C4
C4

B14
D&-D12
C14-D2
D4

C8

;

:

!
o
M K
HE
P
o

} :
|

rxs

o

3
2




REF.

Noran Bk

W N -

000

ab

0000000

5.

. -DESCRIPTION . ‘
BLACK - semi - gloss, 12025pray(2percarton]..._., ......... P

. 5W20 - -qt. (24 per carton),
SAE30 - qt. {24 per carton)
’20W40 qt. (24percarton)

PAINT AND OIL

PA:INT ‘ T e

BLACK - semi - gloss, quart{2percarton) . ... oo oo,

BLAEK - semi - gloss, heat resistant, 12 oz sﬁray {2 per carton) ...... :

POWER RED - gloss, 12 oz spray (2percarton) .........0..q......
POWER RED - gloss, quart (2 percarton) ............. ‘Z e
SILVER - gloss, 12 oz. spray (2 per carton) . . . .. O I
POWER RED gloss 1 oz tbuch up, (1 doz. per carton). NP NT

OIL

. . MODEL 1012, 1014 AND 1016 COMPACT TRACTORS

' PRODUCT IDENTIFICATION NUMBERS (P.1.N.)

ENGINE MODEL, SERIAL AND
SPECIFICATION NUMBER

TRACTOR MODEL AND
SERIAL NUMBER {S/N}

TRACTOR MODEL

v
l,f-

ENGINE'MODEL, SERIAL AND

‘SPECIFICATION NUMBER-

ENGINE MODEL

“TRACTOR MODEL AND
SEFIIf\L NUMBER {S/N)

012 : 30146 _
: ) SPEC. 281707 - TYPE 0135-01
1014 C29099 - |
, . SPEC. 400707 - TYPE 0119-
1016 : €29100
- SPEC. 402707 - TYPE 0145

NOTE:

* In this catalog there are‘referehces to serial
numbers. To order the correct part, use
these serial numbers as a guide.

e

e T




o
.. 4
5
‘ .
’ N,
Y\\
b LN
) ¢
5
1
‘r
.

DOOR~-NONLL,WN—

REF, -

‘Printed in U.S.A.

MODEL 1012, 1014 AND 1016 COMFACT TRACTORS . 5‘ —_ J
. S , i
ENGINE BLGCK ASSEMBLY (1012) D
- ’ v ' T ' - :.’ i |
PABT NO. _ DESCRIPTION C - REQ"D -
C -.%30843 CYLINDER BLOCK"ASSEMBLY short (also mcludes itern 39 . . 1‘F i
NSS s CYLINDER BLOCK ASSEMBLY...........\..., ............. ' 1, {i
c . 25709 . SEAL-oill...:.......5.. P b e b co ,
- Cc 3 . "HEAD-cylinder :ii...imiiii..s, S e o, 1 I
. C 30410 GASKET -cylinderhead...... ... e Fh e e 1 P
BR 391406 . . BREATHER ASSEMBLY ........... e e Y. 1 !
C 27350 GASKET -valvecover .. e.....oooiiiivinnian..s P 1. f
187- 1508 SCREW -88MS ....iovriinrrennnnens e e e 2 '
Cc 25712 - TUBE - breather. . ... e e eat e ey e : 1 i
c 30411 GASKET - crankéase cover 1/64' thick . ... . e e RN 1 /
C 30412 . GASKET - crankcase cover-.005 thick .. .....ovvrerreeeennnnnnss . 1 :‘I
C 30413 GASKET - crankcase cover .009" thick ............0 .. ... ..., 1 ;
BR 93723 SCREW - cylinderhead 3" long............... e 6
221- ‘843 . PLUG-aqildratn,..............! e e e "1 ’
cC 30m4 CRANKSHAFT ..o i e e e e e - 1 |
C - 30415 SUMP - oif {also includesitem9) .. . ............. e e 1
C . 25718, SEAL-0I. .. e s e 1
- BR 66768 PLUG-oilfiller, .............ooiiiii i . 1
. NSS, SCREW - sump mOuntlng, sems {use 113-120 and 192:20) ....... ... 6
Cc 27236 KEY -flywheel ... o i e .. 1.
C 29826 PISTON ASSEMBLY -standard ...................... e P 1
C 20827 PISTON ASSEMBLY -.010" oversize .. ........coeevvnnnnn. e 1
c 29828 PISTON ASSEMBLY - .020 oversize ...... e 1
C - 29829 PISTON ASSEMLBY - .030" oversize ... ..........-.+ . 1
C 29830 © RING SET -piston, standard .............0...... 1
C 25725 RING SET - piston, 010" oversize' ..........ovnnn. S, 1
cC 2572 RING SET -piston, .020" oversize ............0..cccoiuuninn 1
C. - 25727 ~ RING SET - piston, 030” OVEISIZE & oo ol aee e aeaens 1
C 26728 LOCK -pistonpin ... .. 0 o P 2
C ° 25729 PIN ASSEMBLY - piston, standard . .. ................cocuuiu.,. ! 1
C 25730 . PIN ASSEMBLY - piston, .005" oversize ...............cooviinnns 1
C 30416 ROD ASSEMBLY -connecting .......coovviiiialeenne innnnnnnns 1
c 25732 LOCK - connecting rod screw .............. e FETU 1
C 25733 SCREW-connectingrod........... e L2
c 30417 VALVE -exhaust . /.. ... 1
.C . 30418 ° VALVE-intake ........ e S e 1
BR 65306  SPRING-intakevalve......... P e pe 1
BR 26828 , SPRING-exhaustvalve ................ e AP S 1
BR 221596 « RETAINER-intakevalve ......c.. ... ... ... ... . coiiiiiiinn. 2
Cc . 30419 TAPPET -valve ... .o 2
c 29833 CAMSHAFT.......................Z .......... et aeae e 1
C 25746 OIL SLINGER - govarnor gear and bracket assembly ............ vl 1
C 30420 SHIELD eylinder ... o 1
NSS SCREW - cylinder shield mounting {use 163-18 and 192-18} .......... 1
c 30421 COVER -cylinderhead ... .................... e Ve 1
BR 231055 BUSHING - governorcrank (1/4” 1D ... ...l e 1
BR 292760 ROTATOR. - exhaustvalve .. ......... e e 1
"BR 93630 RETAINEH - exhaustvalve . .................. ... oo, 2
C 29778 BUSHING -crankshaft ...l e 1
C . '30422  GASKET SET - includes items 4, 6, 9 and carburetor ‘
' MOUNTING Gasket) .. ... oo et e 1
1
. " May 1988 :
o T T T A

RS-



#o 17

@0

"o |& ot e o

o
L

&

' ®

]

REF.

N
ey

o]
S

%\L

26

27 %
28 -
29

.30
3
32
33

34

35
36

S 37
38"

39
40
4
42
43
44
.45

46r'.

a7
48
49
50
51
52

POOOOOOOOO00

=)

o
w

[ [ S
S WKMo

z? -

ngnnoqooncnndnodooznnng

e -
Heager)
- Lm

nn.nn'gon

-
o)
-

Mg

.OﬂOﬂOBOOa:OOOOO

PART NO. .
. 29929

25709
27372
27373

27374

27308
27347
27310
27311
27312
27313
93113

843 ¢

27314
27315

25718
" 27236

27316
27317

273187
. 27319

27320
27321
27322
27323
25729
25730

T 25728

27324
27582

27332°

25733

' 390419

27326
65906
26828

BR 221596
\BR, 292260
- 93630

37397
27328
3

27329

27330

© 27331

27346

1047
27336
27337

27338

27339

_27345

120
20

" 97342

25749
86

‘18814

14808
14393
29860
27335

Printed in .U.S.A.

'ENG!NE BLOCK ASSEMBLY (1014 1016) o /

" . HEAD - cwmderLH .......... e DS SRR
" GASKET - tylinder head L. H. BTN ETISR S

'PISTON ASSEMBLY - .020" oversize (also includes item20} ...........

" PIN ASSEMBLY - piston, standard ... ........... DROEERRR SRR

- ROD ASSEMBLY - connecting .020 undersize. .................. W

. VALVE - Exhaust..- ......... e S

" RETAINER - valve rotocoil (1pair) ... oooorron R T

'LOCKWASHER - No 10 x1/167 x3/64 B AU
SOILSLINGER t...o i e e

. LOCKWASHER -5/16"............ i e

MQDEL',1612. 1014 AND 1016 COMPACT TRACTORS E ) 7. ‘-

DESCBIPTION . : ‘ |

BLOCK ASSEMBLY.- Short . ... o4, ... ... ... S S s
SEAL-oil. ... ... AR e, /

ﬁEQ'

ﬁ
—i

GASKET -eylinderhead R.H. ... 0 oo ieennen . PR

COVER-acecess ..........r-, P A
GASKET - crankcase 1/64” ........ e U R
GASKET - crankcase .005" . 5 e e A,
GASKET - crankcase 009 .............. PP T
BOLT - head 1-15/16" ........... e e e
BOLT - head 2-5/16" .. . ., A S S e '
PLUG-oildrain........ P ‘
CRANKSHAFT .......7 . ......... e e e e -
CRANKCASE ...... S, A e -
SEAL-oil...%....... e e e N a e e "
SCREW - cover {use 113-221 and192-161) .....:.......... e
KEY:- flywheel. . ... E e e PP
PISTON ASSEMBLY - standard {also includesitem20) ...  ............
PISTON ASSEMBLY - .010" oversize {also includes item 20) ..~ ..... Cee

PISTON ASSEMBLY 030" oversize {also includes nem 200 ..ol
. RING SET -piston, standard . . ...................0......... e
RING SET - piston, .010"” oversize .. ...... e e e
RING SET - piston, .020" OVErSIZE ... .. .ooveer et
RING SET - piston, .030" oversize .. . .. ... .ot innnnnn,

PIN ASSEMBLY, - p|ston 005" oversize ............... e L
LOCK - pistonpin .. ........ e e
ROD ASSEMBLY - connecting’ . .......................... o L

WASHER - 1/4" x5/8" x /32" .. . .
BOLT - connecting rod ..... e e ey

TAPPET -valve.................. e
CAMSHAFT ... ...... ... .. . .. . ... e N

GEAR--governor .......... e e e e e S
WASHER -thrust. .. .. . i iie e e
DIPSTICK AND TUBE ASSEMBLY oilcheckandfill .........,.......
SCREW -No.8-18 x 1/2" round head ................... e e
CLAMP -oiltube .......00.ouvnr... e e
. DIPSTICK -oil........ e e U P, b
SEAL-oiltube .......:......... e e
TUBE-oilfiller ... .. i e i e e
SEAL-oilfillcap...................... e i PP "
BOLT -56/16" -18x1-3/4" ... ... . ... e i

GASKET -cover.......... e R R
SCREW-No0.10-32x5/8" ................. e
REDUCER - pipe 3/8 to 1/4” oildrain ............ e et
NIPPLE - pipe, oildrain ............... e e
GASKET - 0l drain . . .. et e e e
PLUG-olldrain. ..........covieeneeniriineneennnnns e P
RETAINER AND SEAL ASSEMBLY - valve (1016}, . R
GASKET KIT - includes items 5, 6, 8, 48, valve cover gasket mtake
manifold gasket and carburetor gasket

May 1988

e

¥

B M



‘

BN -

mco--.lumm.p-mwhodr:g
- T

Printed in U.S5.A. .

T S I
MODEL 1012, 1014 AND 1018 COMPACT TRACTORS 9
FLYWHEEL AND STATOR .

PART NO. DESCRIPTION ' '« . REQ'D
c 27351 FLYWHEEL AND-RING GEAR ASSEMBLY (1014 1016) wo ol S I

- C 27365 RINGGEAR-(1014,1016) ... ... ... L
BR 220865 WASHER - spring {1012) ............ et A P
BR 27352 "WASHER - spring {1014, 1016} ... .. .. P e e A
182- 84 SCREW - No.8-32x3/8".......... e e 4
193- 25 LOCK WASHER-No:B........ e e 4
c 27358 SCREEN - flywheei (1014, 1016) ........ e s .
BR 222561 CUP - screen mountlng 1012y .. P 1
c 27357 . ' CUP - screen mounting (1014 1016) ....... P QA 21
BR ;393474 STATOR-alternator. ..., ... ...y e e i1

- BR 393456 DIODE AND CONNECTOR ASSEMBLY ........ P PR Lo F
182-° 20 SCREW -NO. 8- 321" . i e . L A
193- 25 WASHER-No.8......... e N . 4
C 29785 ARMATURE ASSEMBLY -{1012) shown ... ...... P L. 1
c 27420 . ARMATURE ASSEMBLY - (1014, 1016) ....... TP NN 1.
o 27419 ARMATURE-{1014,1018} ......~............ S deerheaaans 1

. C 27289 +IRIGGER -ignition .. . ... Y ' 1
BR 221798 TERMINAL -ignifioneable. .. .............ooiviiian.. waven UAR
182- .. 549 SCREW_ No.8-32x3/4"................ e . e 2
BR 66538 BOOT - spark plug.. ... . . ... A e SN e UAR
C 24320« SPARKPLUG-{1012} ............... I 1
C 27334 SPARK PLUG - {1014, 1016} .. ... e 2
BR - 92284 NUT - flywheel (1012)'. ............. e s e 1
C 27356 NUT - flywheel (1014, 1016) . .. ... ... ... oo oo 00 T
NSS SCREW -3/4" long (use 113-102 and 92 Bh........ e 2
C 30440 - © SCREEN-flywheel (1012) .. .. . .. 1
C 30447 FAN -flywhesl (1012} .. oo e i iaes 1
¢ . 30448 RETAINER-fan {1012) . ...t i i R
C 30436 FLYWHEEL AND RING GEAR ASSEMBLY (1012} ©............... 1
BR 392134 RINGGEAR(1012) ......... ..., e . 1

"ENGINE COUNTE'HWEIGHT {1012)

C 29816 .LINK - counterwelght..................._.' ............. e 1
c 30423 COUNTERWEIGHT ASSEMBLY :........ PR e e 1

. C 29818 PIN - counterweight . ................... S e 1
C 29835 SCREW - counterwaeight ......... .. e e cee 1

T

. ‘May 1988

R LT R g brepe s amed = T

R

P

- PR P




5 < N - . . ' . ’ H . - . . . R . ' N ' e N S 2 e LY -_

‘é{ . - Y o . , . ) ) ‘ coo . . ‘ R IR #F A Ex i
LN ", . . . ' L, ; : ' o ' ! ol A A - , ' ' ' " . ' Sl
: “ . : ' . . .

10

I Fo
* ‘ 4 [
i } . '

\ MODEL 1012, 1014 AND '1'015 COMPACT TRACTORS o 1"

< | T FUEL SYSTEM
RéF. PART Nb. DESCRIPTION | " 5 . ~  REQD E
C 29070 - TANK - fuel ' : : T

......................................................

T 1 :
-2 c 11529 - CAP-fuel ............... O 1 -
.3 N3 102 BOLT - 6/16" - 18X 3/4™ ...\ ittt i, C4
4 131~ 9N NUT-5/16" -18flangelock ................... e e . 4 L
57 214- 282 CLAMP-hose........c..covviieviniinnnn.. e e A 4 %
\ "8 . ~NSS . HOSE - fuel 13.5" (343 mrn) {use 028937 cuttolength) .. ......... e SN A
7  NSS . HOSE - fuel 4" (102 mm} luse C28937 cut tolength) ..., ... P | i
; . C B L C 28935 1 FILTER-TUBL.....i..tiiiiii e 1) ‘i
t . 9 c 10678 CONNECTOR -fuel line 80 . ..., ... i e 1 1
C 28030 . INSULATION -fullline {1014, 1016} ............ e e 1 -
' ) CHOKE AND THROTTLE |
. 1 C 29267 . CONTROL-chokeand throttle (1012  ......oveeeeereaneennenn, 1
1 C 20186 * CONTROL - throttle (1014, 1076} . ... ... ..o it eeneene 1 t
1 Cc o087 CONTROL - choke (1014, 1016) . . .................... e 1 !
. - 2 182- ~ BED SCREW-N0.10-24x3/4" ... ... ... ... ooiia.. PO 2 + !
' 3 129- 17 "NUT-No.10............ T g P . 2 j
4 .192- 18 ' LOCKWASHER-3/16" . ................... T .2 :
b C . 15540 HANDLE -tee (1012} ..l i it e erinee s .. o i
6 C 27233 CLAMP-cable........... e OB 1 P
7 187- . 1908 SCREW -selftapping ............................ e 1
8 C 30074 - HANDLE-choke (1014,1016) ! ............... e e . 1
9 C. 30073 - HANDLE - throttle (1014, 1016} ~ ............ R 1
| «
!
| .
\
ik
L . - ) .. Printed in U.S.A : . o . : © May 1988 i




L e e T T T e T s T e e e T T

ST . » . : e | R . S ‘ : C MODEL 1012, 1014 AND 1016 COMPACT TRAC‘I’_OBS e 13 A
e . ' o . ‘ s T : _ . : : ‘ .C 30424 CARBURETOR AND AIR CLEANER (1012} .. N n
REF. ° PART NO.’ DESCRIPTION Co - = - REQD
1 C 25738 . GASKET - carburetor mounting ..............0iuur.... R C_\“I : IR
2, BR 2926871 VALVE ASSEMBLY - carburatoridle . . ... e ias e A o
) v .3 -BR 93499 SCREW - throttlg and choke mounting, sems . ............. Fevenan 2
4- 182- | B7 SCREW - magchine fillister head No, 8-32x5/8"” .. ................. -1 g
5 BR 26157 |, - SPRING - throttle adjustment .......... e Ceneans e .
- L. 6 138- 251 . PIN-throttlestop .......... e e B <
: . - 7 BR 230896 PIN-floathinge. ... .........oooviii oo, e ‘ ‘ :
.. w48 7 BR 222010 VALVE=CNOKE . ...t e dn e i, C R
L ‘ ' 9 :C 23779 . VALVE-needle...... e A " FR
o T 10 © BR 93357 SCREW - carburetor mounting :.......... s IR R z ‘ :
, ) M- C 30425 BODY ASSEMBLY - carburetor . .. ..... e e Se. 1
M2 - 41- 24 PLUG-welch.................. e P S o
- 13 C 26742 VENTURI - carburetor. ........ SRR EEE R R TRIEY: e 1
S 27240 VALVE - throttle ........ A 1
. 15 C 30426 .  SHAFT ANDLEVER throttle................ e, 1 o
16 * BR 211712 . STOP-throttle .- .ouvvennt e S e -1 T
17 BR :209707 . FLOAT - carburetor. .... b e 1, 7
, A8 C & 27254 . VALVE-fuelinlet .................0...... e e 1
Y 19 - BR 221986 ™ BOWL-fleat ..................... P e ' 1
20 BR 270511 GASKET - float BOWl. . . ..., \ooeeienteieeinnns. e 1
' 21 .BR' 222014 WASHER - floatbowl . ... .. et e e 1.
2 BR -390684 SHAFT AND LEVER -choke ......... weae M e e 1
23 . BR 299740 NOZZLE - carburetor. .. ....... e, i 1 -
- 24 C 29780 - SCREW -nozzle ... .. .. ... .. i, S ‘
. 28% C 30434 "NUT-aircleaner ... 0 . e e . 1
26 " 27267 VALVE -fuelshutoff ... .. ... ... ... ....... .. e , 2 1
27 30427 - CONNECTOR - fuel line ..... S 1o 1.
28 ) 27244 LINK -chOKe .. ..o e e e T . i
- .29 77- g7 SCREW-sems ... ............ e e Feaiiaeaan 1 H
30 C\ 30428 =  ELEMENT -a@ircleaner ..... .........cooooiiramniiinniunennnan.. B b
- C 29854 . KNOB-cover, aircleaner............. e e 2 i
i T 32 C 30429 STUD-aircleaner:..................... e 1
| 33 C 30430 STUD-afreleaner.........ooviininiiiiiine i L. 1.
34 C 30435 PRECLEANER - @lement. . .. . . ..uussureeannenn.s U 1
. 35 C 25760 GASKET - aircleaner . ...... e e e [P . 1
36 . C 30431 WASHER - air cleaner.......... S OV P, ' 1
37 BR 261116 SPRING -chokereturn................. S e e 1
- 38 BR 270382 WASHER -chokeshaft ......................, e et . 1
.39 ., C - 25764 BRACKET - carburetormounting . .................0ocovuin. S 1 :
40 .187- 1510 SCREW . e S 2 |
r 4 C 30432 . - COVER -aircleaner.......... e LT 1 :
42 C 30433 . BASE - aircleaner ... ... .. e P S el P 1 i
. 43 C 27266 - HANDLE- fuel shut-offvalve................ e e \ .1 i
44 C - 30405 SEAL -throttleshaft . .......... S S : 1 .
' C - 27255 CARBURETOR OVERHAUL KIT - {includes items 2, 7, 9, L, J
N R . ' 12,18, 20,21, 23and 24) ...... S 1 -, ;

. ‘ S - | . | o " Printed in U.S:A. S : C .. i. Mdy 1988




14

REF.

NDO D W o

ooonmdnnomnnmnnon

MODEL 1012, 1014 AND 1016 COMPACT TRACTORS

CARBURETOR. FUEL PUMP AND MANIFOLD (1014, 1616} - .-

PART NO.
- C 27375
C 27376
C 273717
C 27378
113- 5
1192- 19
71- 410.

29861
29820
29821
29862
93499
129852
20863

T

27387
29853
29864

X

93499
27240
29822

27400
'BR 292681

R 222010'

27383,

27382

182- 87 -

BR 26157
c 27385
BR. 230896

* Printed in U.S.A.

.C 27254 .-

C 29857
C 29859
.C ' 29858

163 4
92- 3
C 27332

¢ - 27393

. C  273%4-
177- 97
195- 513
c 2739
C . 27400 , -
c 27401
C 27402
C' .27403
173- - 65
NSS .
214 251
C = 27333
C 27413,
c 27414,
C 27415
C 27407
'c 2738
C ' 27416

!

DESCRIPTION

MANIFOLD - intake
GASKET - manifold to spacer and carburetor
- SPACER - carburetor
GASKET manifold mounting
BOLT - 1/4"-20x 1-1/2" ..
LOCK WASHER - 1/4"

SCREW-1/4"-20x7/8" . ..c....0...... e e
CARBURETOR ASSEMBLY -{1016) .. ......0 .o o
CARBURETOR ASSEMBLY-{1014).. .. ..................... U )
BODY ASSEMBLY - upper (1014} .. ........... e
BODY ASSEMBLY - upper{1015) .......... PR e e

SCREW - valve
GASKET - body {1014)
GASKET - body {1016}
VALVE - choke
SHAFT - choke
BODY ASSEMBLY - lower {1014)
BODY ASSEMBLY - lower {1016) :
BUSHING - throttle shaft
SCREW - valve
VALVE - throttle (1016)
VALVE - throttle {1014}

.........................

.........................................

..............

.............................................

...............................................
D L T R LI I ISR I R AT
.......................................

T T T T T I I

SHAFT -throttte . .. .. ............ el S e

 WASHER - throttie

© VALVE ASSEMBLY - idle fuel

"SCREW - No. 8-32x5/8"
SPRING - throttle adjustment
ELOAT - carburetor

PiN - float hinge

VALVE - fuel inlet
VALVE - needle, main fuel, nonadjustable {1014)
VALVE - needie, main fuel,.nonadjustable {1016)
SOLENOID - carburetor shut off
SCREW - No. 10-32 x5/8"
"+ WASHER- No. 10
"LINK - throttle

BELLCRANK
BOLT - shoulder
SCREW - No. 10-32x1/2"

o

...........................................

............................................

..............................................

“WASHER - No. 10

BODY - pump
SPRING - pump
DIAPHRAGM .
CAP - spring
COVER - fuel pump
SCREW-N0.6-32x7/8"
HOSE - vacuum; fuel pump 9 {use C28937 cuttolenqth}
CLAMP - hose
CONNECTOR - fuel pump hose .
DIAPHRAGM - damping
GASKET - pump cover’ ‘
SPRING ......... ... ...... e A el e .
GASKET - alrcleaner

.....................................
..................
................................................
..............................................

KIT - carburetpr overhaul {includes |tems f1, 19, 20 24, 25, 26

REQ'D

andfuel pumprepairkit) ... ... ... e 1
I<|T fuel pump repair {includes items 38, 37, 38, 44 45and48) ......... 1
May 1988

- "‘- =1




- 16 T o - Lo : S ' ‘ MODEL 1012, 1014 AND 1016 COMPACT TRACTORS =~ 7 . i
- AIR CLEANER (1014, 1016) s
: " HEF. "PART NO. " DESCRIPTION ' o " . REQ'D . !
1 . C 27390 HOUSING -aircleaner ......... ... .. iiiiiiivnininnnnn. o
2 129- 1M NUT-1/4"hex . ... ... i, s 1 '
3 169- 137 - SCREW-No.10-24x5/8". ... ... ...l ... . 2
4 . C 27404  ELEMENT -aircleaner ........... e S 1 i
5 C 29854 KNOB - cover, aircleaner........................ e 1 |
B Cc 29855 . PRECLEANER ... .. e e e e e e e 1 R
7 c 27408 - WASHER -elementplate. ... ..............c.... . e 1 .
8 Cc 29856 COVER -aircleaner....... ... ... .. coiiiviiinn.ad e IR 1 !
' .9 C 27411 PLATE -element ... ... . it 1
10 . c 271417 'BRACKET mounting .......... e e 1
‘ . :
MUFFLER .
* REF. - PARTNO. *  DESCRIPTION . : o rReaD . |
1 187- 104) SCREW -deflector ... ... ... .. ... . . . 3 :
2. c 27353 " MUFFLER - exhaust (1014, 1016) . ... . ... ....., T 1
3 C 27384 NUT - lock, muffler {1014, 1016) ..... ... .. ... . . i i, 2 I
4 C 27367 CONNECTOR -muffler (1014, 1018} .. ... ... ... . ... ’ 2 !
. .5 187-. 1041, . SCREW-No.8-32x3/8" (1014, 1016) ... ... ... e 4, ‘
6 13- 2 BOLT - 1/4" - 20 x 5/8" (1014, 1018} -, . . ... .. R [ 4 :
7 C _27364 . DEFLECTOR -exhaust-.................. e s ' 1
8 C 27366 BRACKET - muffler (1014, 1016) . .................... e 1
“ 9 22- © 48 SCREW-1/4"-20x1/2"(1014,1016) . ... .. ................. UAR
10 192- 18 LOCK WASHER - 1/4" (1014, 1016). .. ........ ..., e UAR
n . C 29634 . DEFLECTOR -exhaust {1012} ............... Lo e 1
_ B . 12 61- 612 . SCREW-5/16" - 18 x 3/4 sdcket head (1012} ........ e . 2
y _ ) L 13 192- 404 LOCK WASHER-5/16" (1012} .. ........................ PR 2
14 o8 30286 SHIELD - carburetor {1014, 1016) .. ... e e 1
15 c 31350+ MUFFLER-exhaust{1012) ................... e . 1
» 18 R 29848 BOLT -mounting (1012} .. .. ............... e e e 2
17 C 29849 - SHIELD -muffler {1012) .. .. ... ... o e o . 1
18 NSS . SCREW - mounting (use 22-412, and 195- 18) (0m2y............ 1
N . 19 C 26507 o GASKET-exhaust {1012} ... ... ... ... ... ......... e T
| S
‘o 1 -
© Printed in U.S.A. a ' T May 1988

1Tk et i




18

@1‘@
e

REF.

WOND G R WN =

c

o]

c 27341
" C

c

C

. PART NO.
.C 29846
BR 261129
C 30449 -
BR 231058
BR 391733
M- . 312
129-. 7
BR 260584 -
BR 221535
C  297%
187-. 1510
193- 25
129- 6
BR 222450
C 29796
136- 103
C 28643
163- 4
192- 3
BR 299500
129- 6
193- - 25
c 27391
C 2739
C . 273%
C 27397
L 27398
196-. 618
111- . 420
129 101
22 48
1922 19

27332 -

27340

14652
. 27343
27344

Printed in U.S.A:

' GOVERNOR (1012)

DESCRIPTION

LINK - governor .. . . ., O

SPRING -governor . ........ T .
BRACKET -governor ....,..............
CRANK -governor .. ., e
LEVER ASSEMBLY ..........

SPRING -governorlink ............... .
CLAMP-casing.................ceeuet

SCREW-mounting.....................
LOCKWASHER .....................,.

WASHER - governorerank _.............
WIRE-graund . ........................
PIN - cotter hairpin . ....................
RETAINER- “E”ring ........ AR

SCREW . .

' GOVERNOR {1014, 1b161

' ‘Wl—RE‘—.ground ..... e ......... o
NUT-Ne.8-32. ... .............. .....
LOCK WASHER-No.8............

LINK - governor. . ..... ., PP

BRACKET -governor .. ......... KU
LEVER ASSEMBLY - govefnor ...........
WASHER-1/4" .. ... e

WASHER - governor crank, inside ........
BUSHING - governorerank ... _......
BUSHING -governorerank ..............
RETAINER-"E"ring ...................
CRANK -governor .....................
SEAL-foam.................... PP

......................
.......................
......................
.......................
......................
.......................
......................
........................
......................
......................
.......................
......................
......................

......................

1
........ Jra e rr e
......................
......................
.......................
.......................

......................

MODEL 1012, 1014 AND 1016 COMPACT TRACTORS ~~ © . 19

....................

= N = ek ek BRI R b ok b ek b 3 omak el ok )

May 1988

—lh—lq—l—l.—l—l“”_&—l‘—l—l-l—l—l—i—l—t—l




Printed in U;S.A.

MDDEL 1012, 1014 AND 1018 COMPACT TRACTORS .

2

BLOWER HOUSING ENGINE AIR BAFFLES AND BREATHER COVERS - .
REF. " PART NO. DESCHlPTlON S . REQ’
1 C 30437 © © HOUSING - blower {1012) . ... ... PN S 1 ;
2 c 27355 . "HOUSING - blowerl1014 T018) ..o 1. -
3 NSS s SCREW - 1/4" - 20 x 1/2"" self-tap (use 22- 4Band 19219 ... . UAR :
5- c - 27309 TUBE - breather {1014, 1016} .. ... ............ e Lol 1 i ‘
6 C 27348 BREATHER ASSEMBLY -R.H. {1014, 1018). ... . ... o 1 ’} .
7 C - 27349  * COVER -bréather L.H. (1014, 1016) .1.............0....00ioo 1 ;
B c 27350 GASKET - valve cover {1014, 1016} . .. ............... e 2 - 2 '
9 187- 1808 SCREW -No.10-24x1/2" . ... i, b e I | H
10 C . 27389 TERMINAL - (1014, 1016). .. ....... oo loeeeenn s 1 ;
1 c 27360 GROMMET -insulator (1014, 1016} . . .. ... ... ... . . oo, 1 . i
12 " 113- 01 BOLT-5/16"-18x1/2" ... ......... e e P e N .
13 92 5 'WASHER-5/16" ......... JRPTTI IR OO 4
:14 c 27362 BAFFLE - L.H. rear, air (101471016} .., ............i....... ey 1 o
15 T C 27363 PLATE - back {1014, 1016} .. ...... e et e 1 cn
16 . 129- 16 MUT-No.832. .. ................... e e e 2 K
17 C 27368 BLAFFLE - cylinder R.H. [1014 1016). ... .. e S T 1
18 C 27369 BAFFLE - cylinder L.H. {1014, 1016} . . ...... . ........... e 1 .
19 . C 27370 - PLATE - top (1014, 1016) . ...................... e . 1 L
21 ' C 30446 . GUARD-flywheel (1012} .. ................. b e ) 1 L
22 - 187 1041. SCREW ... ... ..0........... e e 2 Lo
-
LY




L ‘ ' : ~ MODEL 1012, 1914 AND 1016 COMPACT TRACTORS .23

- e T e R Tl SRR S e
T S - I I vy s o

" ENGINE MOUNTS =
, , . {1014, 1016) . e _—
REF, * PARTNO. ~  DESCRIPTION K : . REQD
. 1 195- 2175 WASHER-flat.......ccccoonenennn e ST 4
2 13- 12 BOLT-5/16" - 1Bx 1-1/2" .o oveeeenee e e 4
- 3 131-  69.  NUT-5/16"lock......... SR IR s 4 X
.
ENGINE MOUNT KIT* E
o {1012) | ~ | :
. 1 13- 121 BOLT-B/16"-18X27 ... SUURIRRTRTY T
— 2 129 . 102 ¢ NUT-B/18"-18 .......ooins IO ... .8
3 - C 30610 SPACER -sleeve .. ... .. P PR A
4 C 30508 WASHER - rubber. ... ... SUUR S e » 4
5 c "30509 CUP retaining....... e e X
6 195- © 2175 WASHER = BI16” © o+ v eoee et ee e iae e 4
7 196- . 521 WASHER -5/16" .o ieer e ioaennrannnnn e 4
’ N *Order C30507 to get 4 complete mounts |
1]
.i w
1
'

“ Printed in U.S.A. ' L May 1988




daoma P pe o N « 20 R L L i BT A L N i T L LT T R i ) DR PESFL I AT B L LA CHRC

MODEL 1012 1014 AND 1018 COMPACT TRACTORS K - 267

ATTACHMENT DRIVE POWER TAKE OFF (PTOI

REF, PARTNO. - DESCRIPTION L .~ REQD

: 1 ° Cc  31009% BRACKET - supportishown)............... e S S R I
‘ 1 C  2437= BRACKET - support . . ... e e et 1
2 cC 28971 BEARING ..............c0...... AU P e R 2
' ' 3 195- B33 -~ WASHER-1/2".....0......c0s e e e 2 !
: ? 4 C 15083 . PULLEY-bottom ....................... S S ¥ 3
- . 5 C 30475  PULLEY-top ......... AR U PR ,
X ‘ 6 C' 25233 SPACER-DANng .. ...ovoverenrinieannennnnnn. e 1. i
N 7 C 23818 TFLANGETTE . ...t e P 2
@ , 8 C 12975, WASHER ..................... e e 3 :
. . -9 113- ° 102 . BOLT-5/16"-18x3/4" .. . . ittt iinninnnn, e 9 j
~—= -10. 13- 176 NUT -5/16" - 18lock .......... ST P 8 ;
1 C 28263 WASHER -3/8" .. ... S, P 1
Co 12. 13- 205 BOLT-3/8"-18x5/8"................ PO e et R
. 13 C 30477 SPACER-PUIBY .. ..ottt ettt ae e o
® " 14 G 25229 . BUSHING-Hange ........conovmemiiineeeaeelseianennn. . S
@ O 15 C 29326 .ARM ASSEMBLY -PTO........ T e e i
@) : 16 C 17597 . BUSHING-sleeve ......:..... e e, e 1
P4 S 17 C.° 29046 - HANDLE-PTOlever ............ e e PO
9 , 18 C - 20052 . LEVER-PTO ...ttt et
: : 19 138- 2071 "PIN - sp|r013/‘!6“x15/16“ R S T 1.
. .20 C 29316 BAR-latch ................. R
@_.@ \ 21 c w72 SPRING - 8XIENSION .+« vve s e et e e et e U
2 132 320 PIN - COtter 37327 X 3/4 . . . e SO 1:
S 23 C  275m3 BUSHING -flip-lock . ............ P S S i1
et 5 24 110 =02 BOLT -5/16” - 18x3/4" .............c..ens. 2
|| N | 25 0 192- . 720 LOCKWASHER -5/16" ... ......... S 3
i , 26 120- 102 NUT-5/16"-18........ .l e ORI 2
N €T ey 27 C 30873 _ ARM-idler ..... P SO
; '7:/ 28 C 17597 . BUSHING - fiange (pressmtohubon engmeplate) .................... 2
i 29. c 16745 "BOLT--shoulder ..... ... ..o oo e PR 1
ot 30 131- 18l NUT = 3/87 100K © - - oot e e et e e e et et . 2
: 3 C 23535 ° PULLEY-Qdler. . ... .iiiiiiiien e R 1
. 32 113, - 209 ©  BOLT-3/8"-16x1- 12 e e L. 1.
) 33 192. 21 . LOCKWASHER-3/8" ... .._... S o1
- : 34 129- 103 NUT-3/8" - 16 ... e . 1
: , 3  C 30769 ROD-PTO ..........0...... T A O
' . - : 36 138 57 PIN-roll 1/8" x3/4" .. ...........0... . e 1
37 195- . 525 WASHER = 3/8" . o e 1
38 132- 332 PIN - cotter 3/32 x 1" ... ......... e e 1
39 c 27822 SPRING - compression . ................ e el 1
40 C 17066 . WASHER-cup............ DR R DU
4  C 31215 BELT-PTO......... T 1
42 - C 26345 [ - KEEPER-DEI .. ... et e e 1
43 195 . B21 WASHER -B/16" .. ... oo, e 1
*Use Before S/N:
**Use S/N and after:
: ' . 1012 - 14103745
‘\@ . S - *'1014 - 14105564
' - | _ 1016 - 14116701 -

S e it e m e

Printed in U.S.A. _ o S May 1988




MODEL 1012, 1014 AND 1016 COMPACT TRACTORS .27 %
SRR T . HOOD, FRAME AND ATTACHING PARTS o i
. . v . ) . b
REF.,  PART NO. DESCRIPTION. e - Re@D .
1 C 29314 BUTTON - push, hood release............... PR PSR 1 S
2 . C 29315 'ROD -push, hood release. .. .. ....ooeoeelveee e e 1 R
3 C .29323°  LATCH-hood.............oovevvnnnnns e i 1 .
4 C- ' 30292 HOOD ... e AU e 1 ‘ L
5 C 16362 ROD-hiNGE ...ooviieetiee i ieeieeeniann, UTUIUUNR 1 e 1
6. 132- 334 - PIN-cotter /8" x3/4" ....... PR e AP 1 e
7 C 29240 COVER-=PTO. ..ot ieeeeeiiiieaniaaean S DU | P
8 13- 205 BOLT -3/87 S 18X5/8" ... ivereeinriennryeniann S 2 o
9 13- 207 BOLT-3/8"-16x1" .o.oooiin. .., D, 2 S
10 - 192 21 LOCK WASHER-3/8"....... T el 4 P
11 1 129- 103 (U 7 e T ereiees S 2 .
12 195- 522 = WASHER-3/8" ....-..... ... N .2
13 C . 3135 FRAME -Main . ..ol e iie s e e e 1
14 € 29084 TRAY -center ".............. e TR e 1 y.
15 187- 1036 SCREW - 1/4"-20 ..\ ... 0 v iiieeaiiinnn U 2 L
6 . C- 29203 _FOOT REST - R.H. {shown. . .... S e 1 {
16 C 29204 ~ FOOTREST-LH. ..-fi.eiiciiiiiiiion.... e e 1 i
17 113 103 BOLT-5/16"-18x 1" 3. ... e e 4 @
18 192 20 LOCK WASHER -5/16". &.......... P T4 |
.‘ 19 195- 52 WASHER-5/16" ... ........ S e 4 - ,
.20 121- 106 _BOLT-6/16"-18x1/2"flangelock ............................ 4 - A
21, 182 547 SCREW - 1/4" - 20 pan head, Phillips .. ...................... .... .UAR: ’
2 - € 31192 . DEFLECTOR:-exhaust................ PO 1 ,
.24 131- 934 NUT-1/4" - 20flangelock ................... e ......  UAR :
25 C 30289 GRILLE...... e S S P :
26 - C .. 30100 CAP - instrument panel {(1012) ... .. e et -1
26 - C 30101 "CAP -instrument parel (1014, 1016) . .. .. ........... .. ... e . 1
27, - 187- 1334 . SCREW ....... e S h e, e 4 :
. .. - 28 - C 30889  DRAWBAR .............. S, L . ' b
. 29 13- 221 BOLT-3/8"-16x7/8" ........:c.ccovenn. R R 4 :
' S 30 195- 525 . WASHER-3/8" [topholesonly} .~ .............. . o 2 i
31 C ~ 14768 . SPACER - mounting {top holesonly) .....0......e........... ... 2
32 . 1922 21 LOCK WASHER -3/8". . ... .. U e 4 |
R 129- 103 .. NUT-3/8"-16.:............... PR e 4 !
¥ .
- I
oa' :
L]
I -
[
4
2'
P ' , ' Printed in U.S.A e s L . May 1988 3
i ‘ . ‘ . o . ‘ : . -8




¢l

23'“

Printed in U.S.A.

MODEL 1012, 1014 AND 1016 COMPACT TRACTORS 29 ’ pi
SEAT AND FENDERS
Use before PIN:, v
1012-14103745 '
1014-14105556
REF. *  PART.NO. _ DESCRIPTION - REQ'D
1 NSS* " FENDERSAND SUPPORT ... i ot il =1 .,
2 121- 106 BOLT-5/16" -18x 1/2" flangelock. ...........0...«........0 ... 4 :
3 c 29197 - HINGE-seat R.H. {shown) .................................... 1
3 C 29196 HINGE -seat L.H. .. ... e P O SO 1 '
-4 C 29173 ° PIN-RINGE ..ottt e e 2
5 ST 29174 RETAINER -pin.+.... U . 2
6 C 15410 - CUSHION - rubber ... ... O 4
7 C 29192 . SPRING-seat............... e 2
B C 29193 CAP-spring....:............. e e 2 :
9. 113- . 103 BOLT-seatfront5/16” -18x 1" .. ... .. . .0 ... 0. cveiiienns 2 :
9 113- 104 BOLT -seat back 5/16" - 18 x 1-1/4" {shown) . ... ................ 2
10- 192-. 20 LOCK WASHER -'B/16" . ... ..ottt iiiee e een .4
M - € 30071 . SEAT .. Ll e e 1
12 C 30785 CQVER ~iNSPECHION, o ov oot oo e ees 1.
© 13 187- 1036~ SCREW-1/4"x1/2"selftap © ...........coooeiloiiiion. 1
. *Use C31031, C31005, 016429‘, C31004, 30785 and hardware °
o
i N
{( L
i

May 1988

ra_‘ﬁ.ﬁ.—;‘hx“w,- [
N



REF. PART NO.
1 C 3103
2 121 106
3 -C 31005
4 C . 18429
5 C ' 31004
6 131- an
7 C . 29305
8 .C. 29306
9 C13- 102
10 C 15410
1 196 2175
12. 13- 122
13 C 31006
14 C 26526
15 C. 30071
16 C 30785
17 187~ 1038

Printed in U.S,A. .

_ MODEL 1012, 1014 AND 1018 COMPACT TRACTORS ' _ 3

f
SEAT AND FENDERS
Use PIN and after:
1012-14103745
1014-14106556 -

1016-14116701

DESCRIPTION

PIN -seathinge ............ :

TRAY “toaol ............. .

NUT -5/16" - 18 flange lock=.

* CAP-spring...............
SPRING -seat ... ...... ot
BOLT-5/16"-18x3/4" ...

"CUSHION - rubber . .... .

SPRING - actuating, seatswitch ... ......... T .

CAP :actuating spring ......
SEAT ....... AT, .
COVER - inspection....... .
SCREW - 1/4" x 1/2" self-tap

..................................

..................................

-A-l‘—i—l—l-h..bmwNNm—'-—‘—'m

May 1988




&

'REF,

OO~ DUT L WA o

PART NO.
C 26325
C . 15098
C 29181
11 202
192- 20
129- ~ 102"
195- - 2069
C ' 26039
C . 15105
219 17

.13 103
95- 521,
C 27045
C 14201
195 541
138- 143
C 29168

Printed in U.S.A.

MODEL 1012, 1014 AND 1016 COMPACT TRACTORS 33 .

DESCRIPTION

WHEEL - steering . . . R o e e P 1
BUSHING - flanged nylon . ............. e e e

SHAFT - steering . .. ..
BOLT -5/16" x 3/4” NC

" LOCK WASHER -5/16" 2P ........ ROTRUTOR Ll

NUT - 5/16". NC hex, ZP

STEERING GEAR

f . . ‘l
. . } o
E

JZPcarmage ... e

WASHER-5/8"plain, ZP.................... SV e .
GEAR - steering ... .. e e e e e e
PIVOT -steeringgear..........coovvvunn.. e :

FITTING-lube .......

WASHER - 5/16", plain, ZP". .. ... ... R e

BRACKET - steering. ..
WASHER -shim......
WASHER - 5/8" .. .. ..
PIN - roll /4" x 2-1/4"
SLEEVE - steering shaft

1
2
4
2
1
1
1
4 [ 1 '
BOLT-5/16"x1"NChex, ZP .......... S, . 2
A
1
1
A
1
1

c

...........................................

c

‘May 1988



.

REF: PART NO.

1 C - 15066
2 - C 26371
3. C 26034 -
4 138 2040 .
5 c - 11906
6 - 219- . 404
7 c 13106
8 ¢ 27597
9 . C 28226 -
10 C 28232
11 ' C 26051
12 C 26370
13 C 18626
14 131- . 1331
15 129- .+ 163
16~ 129- 289 ,
17 C 26332
18 C 26333
19 13- 624 -
20 13- . -628
21 13- 1|
22 C 17068
23 C . 30155
24° 132- 311
1 C 30781
2 [o 24503
3 C . 10442
4 219‘;§' 10
5 C " 26526
B .G %,30780
7 C 11798
8 195- 545
a C. 2822
10 C 30555
11 c 28972
12 c 27739
.
2 x.

Printed in U.S.A,

Y

- MODEL 1012, 1014 AND 1016'CO_MPACT TRACTORS.

FRONT AXLE -

DESCRIPTION

ARM -upperspindle . ... ...t
‘PIN -axlepivot ... ......... e
NUT - lock 3/4”" N.C. hex ........... e e rvrennan
NUT -lock 3/8" -24hex ............ e

 BALLJOINT-R.H.thread ......... e . e
BALL JOINT - L.H.thread ................ I
BOLT-3/8"x1-1/2" ... ... oo, PUTURU .
BOLT-3/8"x1-3/4"........ el P S
NUT =100k 378" 216 ...t eee et eeen e S
WASHER - 3/8" x5/8" cupped .. ..................... S
©  WASHER-3/8" x5/8"spacer................ e e
PIN - cotter 5732 x 1-1/4" .o et

FRONT AND REAR WHEELS

WHEEL - front {includes bearings) ... ....... e .
BEARING - bushing ...... R e
STEM -valve. ... .. P el e e
FITTING-tube ....... R PP

CCAP-RUD .o PR R

WHEEL -r8ar ..ot e i

KEY - 3/16” X 3/16" X2 . ..\ 0 eeea e Ll

WASHER-3/4"" .. .. ... e e e e

WASHER - spacer .03" thick ................. PR P

SPACER-SIEVE .. :uvt ittt

WASHER -gpacer .:.......... e e e

-RING-retaining ~.................... [P e,

..........

.........

35

SPINDLE-L.H. oot eeean e, s
PIN - spirol 1/4" x 1-1/2" .., ....... e N e
WASHER - thrust 13/16" ............. ... ..., S
FITTING -lube ............. ST SO
COVER - lubefitting .......... ceeeeeaa Neraeiaas I "
WASHER -spindle . . ....... ... .. ..o SR
- WASHER -wheel spacer.......... . e e
RING - retaining ............ P SO e R
ROD-tieanddraglink...............................

. May 1988

TN NNE S WRNNM NS 2o BN WWN —

EORPRT SR




NGRS N IR SO WAL
X MODEL 1012, 1014 AND 1016 COMPACT TRACTORS - . C 37 HE
. . ‘ ) - . ! . s :
e LIFT CONTROL T
A ' . ' P!
REF. . PART NO. DESCRIPTION : REQ'D . .
1., C 30674 - LEVER-lift., ... o il P o i
2 c 29045 HANDLE -liftlever .........ovviienniinans e 1 _
3 c 30157 ARM -lift .......... e e, e e . 1 ~
c 4 c 29706 @  BUSHING-slesve......... B T L L R LT LT IT T :
5 c 27593 BUSHING - fliplock-.......... T e o1 ;
- 6 c 2782 SPRING - compression. ..............c...... e e =1 3
7 195-  "533 WASHER - 172" . : s e -2 ‘
8" 132- 310 PIN-cotter 1/8"x 71" ................... e 4
9 138- 2071 . PIN-spiral .............. PPN e e 1.
10 c 30675 . ROD-lift............... B e : 1
- N c 26332  ~BALLJOINT ...... e e i e 1 -
12 C- 25556 WASHER3/8" ............ e e e 2 .
13 129 163 -NUT-3/8"-24 ........ P v
14 C 16573 - SPACER-sleeve ......... e . 1 B
15 113- 218 BOLT-3/8"416x2" ....... el e e 1
16 '195- 522+ . WASHER-3/8" ............. PR S e P 6 ;
17 -131- 1181 NUT-3/8" -161ock ........ e e O 1
18 c 30676 BRACKET -anchor & . ... e o " 1
19 1M1-. . 229 BOLT -5/16" -18x 1/2" carriage ... ........ L . 2
20 2 A31- . .911 |« NUT-5/16"-18flangelock ... .............. S 2
21 c 30679 BAR -Iiftlink ............. e O . 1
22 C =~ 30680 BAR-liftlatch ... ..., e e 1
23 C 308871 SPACER-roller ....._. e L 2
24 Cc - 24377 WASHER-1/2 ... oo PR R 2 .
25 C  .30882 SHAFT -l o ottt e e e e 1
26 - C 15156 BRACKET -saddle ...... e e R "2 .
27 13- 102 BOLT-5/16;"-18x3/4" ........... s 4
28 192- - .20 “WASHER-5/16" .. .... e PR . 4
29 129 102 NUT -5/16" -181ock . .............. e e e 4
30 “C 30836 . SPRING-tension ..... e e e 1
31 c 30684 ROD -springadjust . . ..... ... . L [ 1
¥
[3
“\
Printed in U.S.A. ' ‘ _ ) May 1988 -



1 ¢ 30669
2 138 92
"3 13- 102
.4 . C 15156
5 192 20
6 129 102
© 7. C 29249
'8 € 24345
9 138 207%
10 C 30871
1M1 132 8
12 '195- 527
13 C 29207
14 C 20178
5 C 30652
1 C 20177
17 11 108
18 192 19
19 129- 101
20° € 29917
21 132- 329
22 138- 5%
23 131- 1181
24 113 207
2 131-° 1102 |
26 .C 30815
27, 129- 121
28 C 25538
2 C 30596
30 C 30616
31 ¢ 16573
32 ¢ 30817
B8 C

16745

Printed in J.S.A.

MODEL 1012, 1074 AND 1016 COMPACT TRACTORS =~ . ' 39 ’}

BRAKE LINKAGE -

SHAFT - brake . .

PIN - roll 3/16" x

,BOLT -5/16" - 18x3/4" ... .. (PP e T

" BRACKET -saddle ............ e e R
LOCK WASHER - 6/16". ... ... .. : . i,
NUT-5/16"-18........ SO B s

PEDAL - brake .

PAD -brakepedal:.................. e e e e

PIN - spiral. 3/16"
LINK - clutch and
PIN <cotter 3/32
WASHER - 1/4"

LEVER -parkingbrake ................. e

HANDLE - lever .
ROD - brake. . ..

BRACKET -retaining . ............. PR F |
BOLT-1/4"-20x3/4" carriage ............... e e

LOCK WASHER

NUT-1/4"-20.

SPRING - extensi
PIN - cotter 1/16'
PIN - rolf 1/8" x 3

NUT-3/8"-16lock............ e S e

BALL JOINT - R.
NUT - 1/4 - 28 .

ARM - rocker. ..
ROLLER - neutral

" NUT - push 3/8"

BOLT - shgulder

...................................................

K 1 U, '

.................................................

x15/16" ....... i e
brake .. ... SR R R R N
"x5/8"...... PR S e e

R L R T R I I T A A

e L e e ‘
ON oot
B <7 L
18 L S

H.thread .................. F

e e e e




REF. PART NO.
IR 30589

1 c 26111
e 2. c 21576
S 3 C 19310
4 ©C o 19311
.5 C - 19312
~ 6 138- 97
7 C 19309
8 C 11205
"9 G 30592
10 C = 30593
11 C 28232
12 C 27566

. 1 N3 17

2 C 27563

3. C 19353

4 c 19354

. 5 C 19355

-6 C 28650

7. C 30595

8 195-- 103

9 131- 1169

- .10 C 28327

1 192- 19

L
.
- S Printed in U.S.A.

MODEL 1012 10314 AND 1016 COMPACT TRACTORS

c30887 GEAR CASE ASSEMBLY
“DIFFERENTIAL. ASSEMBLY

DESCHIPTION ) '
DIFFERENTIAL ASSEMBLY . ............... .. s e
HOUSING AND GEAR -differential .........................
. BUSHING -sleeve .. ."..... e R e
GEAR-bevel ............. ... .. ... . ..., e
PIN-drive, ........................ e, e

PIN-roll’.......... e e e e

SHAFT-axleLH.................... EUR R

SHAFT axle RH. .. e,

BRAKE

BOLT - 174" - 20 x -1/
DISK-brake ................... ... ...... e e e
PAD-brake......... ... ... e e
PLATE-brakepad .............. S oL e
HOLDER -brakepad ................... e e
PIN-dowel ............... e e e e

BRACKET -support, . .................. e e
LOCKWASHER:-1/4" ... .......... ... e,

‘May 1988

M

.:‘r\", N ..A'-.n

) A R =N

R =R RN = - R = A

v

!

B




- MOBEL 1012, 1014 AND 1016 COMPACT TRACTORS
\ C30887. GEAR CASE ASSEMBLY
. HOUSING ASSEMBLIES
REF. PART NO.. DESCNPﬂON . '
o C 30838 HOUSING ASSEMBLY - L Hoooooo. e e e e e e
N . NSs : © HOUSING-L.H................... PO e
. 2 c 30564 . BUSHING -sleave’ _....... . ... i T
-3 C 30588 . + BHAFT -pinfonhub ... ... ...
4 .C 30566 - BUSHING - flange.......... F R e
5 C 30587 . BEARING-needle5/8"............. ..., e
\ - ' . C 308858 HOUSING:_'AS'SEMBLY-R.H.‘ ........................... e
. 6 NSS - ‘ HOUSING-R.H...... e SRR
7 = C- 30584 BUSHING -sleeve........:....... e e T
8 £ - ~306568 BUSHING - ﬂange.'.' ....... e e e .
9 C 30667 BEARING -needle. .. .ooveere e e e
10 C 30930 BUSHING-hub. ... e i
11 Cc 27565 BUSRHING - ﬂange ................ P IR e
12° c 27570 SEAL-bearing. .. ... ... oo e
13 C 30570 GASKET - GBAE CASE .« o v v v oS et ettt e e e e e
14" 113- 17 BOLT - 174" - 20 1-1/8 e
. 15 192- .19 LOCK WASHER - 1/4” i e e e
N 18 C° -30581 BEARING ASSEMBLY -axle. . ... oottt
17 C 27581 SEAL bearing 374" . ... e e
18 C - 30654 “U” BOLT - axle mount (not included with assemblv} ...............
19 131- 69 NUT-B/16" -181ock ........ e e S
20 185- 521 WASHER BI16™ o e e
. INPUT SHAFT ANB’PINION GEARS.
) y T C - 30575 'SHAFT -input , ..o 0 oo ivis e i P
© 2 . 1260 113 . KEY-woodruff5/8” x3/16” ... . i e :
- = 3. -~ C 30576 SPROCKET - ~HA0(Oteeth) ... ...
i . 4 - 31924 SCREW -set, No. 10-32x5/16" ... . .. . . o it )
fE e, 5 C. . 19345 WASHER = shim 5/8". ... .. e e et :
f,f, e, B C 30577 " RING - retaining . ... ... S
3 . 7 C ' 30584 CHAIN - endless, #40, 22 pitches tused internal) .. .................
O ) ' . . . C 30580 SPROCKET AND GEAR ASSEMBLY - pmlorL .....................
e, . @P ,@ ‘ 8 € 30567 © BEARING -needle 5/8" . ... ..
R ‘ 9 - . 9 NSS Co SPROCKEFANDGEAH pinion . ... ..
T, 8 W . C 27510 SEAL - beating 5/8” ... .. .o, PRDRI
(_5_\) <3 1 C. 19312 WASHER-Shim ..........ooooos X
Q @;@’ C 30585 "GEAR ASSEMBLY = DIRION . ... v vve ettt eeei e
@)Q ROX ™ - 12 C . 30867 - BEARING - heedle 5/8” .................. ETE e
~ _ 13 c . 27570 SEAL-bearing5/87 ............... ... e e
@..@ ‘@ . - 14. ~ NSS : GEAR - plnlon ........ A, e .
, Q q @5‘»@ 15 C. 27562 BEAR ..o e
o ‘ @“ 16 C 30587 WASHER ShIITI ............................. e
e B '
@
'@"@Q B @ \
@ &Y
@, .?:%@0@ "
e ?
N Prirtted in U.5. A,

REQ'D

ABRNABNO@ DS AN oS

—_ e e NN S RI R B = e () = = R =

May 1988

o



. PART NO.-

WO~ DU B WA

30657
1 29047
2072
29636 -
2055
533
27822
30824,
29651
30817
2071
30660
26332
163
208
1181
30664
30825
1308
' 330
103
16573
30668
31052
521
69
30892

MODEL 1012, 1014 AND 1016 COMPACT TRACTORS .

ey
Yoo
e

[
| =5
g

.

TRAVEL CONTROL

* DESCRIPTION
LEVER - ravel ..ot e e e e
HANDLE-control ............... e P P,
PIN - roll 1/8" x 1-3/4" ’ ; '
BUSHING - flip lock

PIN - spiral 3/18" x 1-1/2"

........................................

SPRING - compression
" ARM - travel lever
LOCATOR - neutral
NUT - push 3/8"
PIN - spiral 3/16" x 15/16"
_ROD - travel :
BALLJOINT-R.H................ e P
NUT - 3/87 - 2 e e e e e
BOLT-3/8"-16x1-1/4"
NUT -3/8" - 16 lock
ARM - travel control
ARM - cable actuator
CNUT - 1/2 - 13 lock -«
"BOLT -"3/8" 16 x 1-3/4 carriage
I - | R
SPACER - sleeve
BEARING - ball 3/8"
"WASHER - nylon 5/16"
WASHER - 5/16"
NUT - 5/16"- 18 lock

ettty e =

............................................
.............................................

.................................................

e gt .

...........................................

..........................................

BRACKET - pivot. .. ... PRI P S .

24182 -

102
- 9N

BUSHING - flange
"BOLT-5/16" =18 x 3/4"
NUT - 5/16" -.18 flange lock

ety e G Bt ot 4 Mz o
o .



%

MODEL 1012, 1014 AND 1016 COMPACT TRACTORS - . 47

. BELTS, PULLEYS AND IDLERS (DRIVE)

REF: . PART NO. - DESCRIPTION - T o " _REQD"
C 30876 BELT - drive, transmission ............'coiiniiiuriniina. .t
C 25370 PULLEY -V idler .. . . e TR

C 12264 ' . BUSHING-shoulder............... P S
113- .209 . BOLT-3/8"-16x1-1/2"....... S S e e ‘
195- 525 °  WASHER-3/8" ........... e e e
131- - 1181 NUT-3/8"-16lock .......... e
C 30673 © . ARM-idler............ U I b,
C 14978 . BUSHING-sleeve............0.........ccouvuii... e ‘

., C . 30818 .  RING-retaining3/8” ...... e e

100 - ' 23636 - PULLEY-flatidler.. .........:.......... . '

1 C - 29812 WASHER - spacer. . . . . . S e
12 13- 213 BOLT-3/8"-16x2-1/4". ... .. ............. e e
13 . 13- 1181 NUT-3/8"-16tock .............. e e
14 " C ' 21942 °  SPRING-tension ........ e e PITTOT

15 c 30556 PULLEY - dliVe, .« .ottt ittt e e e et et e e e e e e

16.° C 28315 KEY-1/4"squarex2” ... ........cccviunenns, e .
7 178- ~ 858 SCREW-Set ....ovoeeenn ., e
18 14- 712 BOLT-7/16"-20x3/4" ... ... ........ e ST i

W~ DO =

-
.
.
_._;._;_._n';n.am_i_;_nl_l_n_.;_-md_t—a.a

1'9. <. 195- 2029 - WASHER-7/16" ... ...... P e S D ,
. 20 C 15083 PULLEY - transmission . .. ... P e e :
/:_,'o
\ a ” [}
-~ 1
|
| . ‘
I
e‘ w
o - ' , . o - "'I e Printed In U.S.A. o . ' ' : _Mav 1988 - §
i |

Fra. o Tmne s Y
B T L Mo .}

e

S ltrn

W



REF., - PARTNO.
1 C. 30610
2 C 15083
3 C 30608
4 C 30609
5 C 30729
6 C 28971
7 C ° 29463 -
8 ° - C - 2823
9 . 113- 208"
10 "113- 208
11 195- 104,
12 131- 938
1 C ' 30598
2 - C 17597
3 C 30811
4 C ' 30812
5 C 30613
6 195- 518
7 C 30614
8 C 30835 °
9 132 329
10 C ' 30815
~ 1 129- 121
12 M- 132
13 131 911
14 C 31051
15 13- 121
16 " 131 69
17 11 11
18 192- 19
19 129- 101
20 195- © 520

Printed in U.S.A.

MODEL 1012, 1014 AND 1016 COMPACT TRACTORS

SP!NDLE AND DRIVE DISC

DESCRIPTIUN

SPACER - bearing ..... e e .
WASHER - dished. .. .. ... BRI SRRSO
BOLT-3/8"-16x5/8" ... . ... ... . ... .. . .. )
BOLT-3/8"-16x1" .................... e
- WASHER-3/8" ............. e

3
'

NEUTRAL CAM AND MOUNTING PLATE

PLATE mounting, spindle housmg ........ T
, BUSHING sleeve.........." e e

ROD - return, neutral......l.‘.'.l ..... e
WASHER-1/4" .. /. ...... P :
. ROLLER-rod........0....... PR -

NUT - 5!16" ‘IBﬂangeIock B S
" BUSHING -sleeve,...,....... A, e
BOLT-B/168" - 18X 2™
NUT - 5/16”-18Iock.........-............_.f- ..........
BOLT-1/4" -20x 1" carmiage .. .. ...co.ooeevnnneennnnn.
LOCKWASHEH L
,NUT-1/.4"—20 ...................
WASHER-B/16" ... . .. .. ... . ... S L

........
.........

........

........
--------

........

i

ag

1
2
-1
1
1.
1
1
1
1
1
]
6
6.
R
2

2N

' REQ'D

-,hm_p._‘a_l._lr\)_l_l_l—l_—l

A TEetio., L




REF. - PART NO.

Printed in LI.S.A.

1 C 31235
2 c 17597
.3 'C 16745
4 131 938
5 195- 103
6 131- 69
7 C 30629 -
8 'C 30788
9 1M1-" 217
10 131- 911
1 C . 30842
12 C 30647
13 C ' 30787
14 C 30848
16 C 28263
16 113- - 205
17 C . 30844
18 C 30840
19 113 102
20 131- 176
21 C . 31082
22 € 31407
1 C - 31244
2 C . 28845
3 C 30579
4 £ 30849
5 129- 163
6 192- 21

CBOLT -shoulder ... i e .

WASHER-5/16" ...... e e et e e e
"NUT-5/16"-18lock ............... R, e
"FLANGETTE - bearing . .. .. e e S e

'MODEL 1012, 1014 AND 1016 COMPACT TRACTORS -1

INPUT SHAFT

DESCRIPTION .- " REQ
ARM-inputshaft ........... ... ... ... ...l
BUSHING -sleeve. .............. e e e e

NUT - 3/8" - 16 flange lock ... .. e e L

BEARING -inputshaft .......... e, e e
BOLT-5/16" - 18x5/8" carriage . ........ e
NUT -5/16" -18flangelock ............................ e
SHAFT -input ... ..o e
SPACER-sleeve .................. ... R R R,

BOLT-3/8"-16x5/8" .................. e e
HUB -mdunting .............. e P
WHEEL -drive ... oo s
BOLT -6A16” -18x3/4" . .......... e e P
NUT -5/16” lock . ............ e \
WASHER -nylon............... e e
SPRING - compression ... . . . .. P e

" DRIVE CHAIN AND SPROCKET

CHAIN - drive #35 (70 pitches) . ...................... Ll
LINK -connector #35 . ................... ey
SPROCKET ~drive #35 {48teeth} ....... . ... .... e
WASHER-3/8" ....... P e e e e
NUT-3/8"-16lock ............ e P Lo

— ol v il el -

o oiee emil e e i daR e S S
B .




TRACTION ARM HOUSING AND HOLDING LATCH

Co . B e Printed in U_S.A. B } o : May 1988

MODEL 1012, 1074 AND 1016 COMPACT TRACTORS .. =

- REF. PART NO. " DESCRIPTION - _ S REQY
- 1 L 31232 . HOUSING -traction arm .........o.ueueee i, e 1.
’ .2 83- 520 .. SCREW- set5/16"-18x1 VA e 1
3 129- 102 NUT-6/16"-18 ..o e 1
4 C 31234 = CcAM- clutch .................................... e el 1.
5 129 106 - BOLT - 5/16" -18 x 1/2" flarige Iock ......... T ' 1
"8 c 30813 CLATCH-holding ... o i R, e 1
7 C 30792 . BUSHING -shoulder. ................... e e 1
8 111 108 BOLT-1/4"-20x3/4" carriage . . .......... S, el 1
9 195- 518 ..  WASHER-1/4" ........ e e e 1
10 192- . 18 LOCK WASHER L P M, : 1
1 129- - 101 NUT-1/4"-20.....:........... [ LA " 1
12 Cc 30812 SPRING - re'turn e e -1
13 c - 3081 WIRE-control ........., e e e 1
4 - . C 29506 CLIP-cable ... ... e ' 1
15 187- 1511  SCREW-No. 10-32x1/2" self-tapplng ...... e e, e 1
: 16 - C. 30651 ° LINK-cluteh .. ... e e e e 1
17 195. 520  WASHER-5/16" .......... ST e e A ' 1
18 132- 321 PIN-cotter 3732 x 1" . ... . e SR 1
19 129 102 NUT-B/16"-18 . ............... e e T 2 .
.20 13- 176 . . NUT-5/16"-18lock .......... S e . 1
TRACTION ARM PIVOT AND CHAIN IDLERS
1 C . 30836 PIVOT - tractionarm . .............. e 1
2 C 24182 - BUSHING -flange .».......... e e "2
3 C - 30633, SHAFT -pivot .......... e e e e 1
- 4 113- 206 - BOLT-3/8"-16x3/4" ............. e e e 2
5 #195- 2029 WASHER-3/8 ................ e e e 2
6 c 30641 BRACKET - mounting, rear .. .............. e 1
7 11132 BOLT-5/16"-18x3/4"carriage .................... e 2
8, 131- a1 NUT -5/16" - 18flangelock ............................. e 1
9 . C 30640 BOLT - 5/16" - 18 x 2-1/2" carnage ........................ e 2
‘ : : S 10 ¢ v 31238 ARM -idler, upper. ................ P o1
- 1 195-° 105 WASHER . ........... R e S . 1
12 - 132- 310 PIN - cotter 1/8" x 1 ... ... e e e RIPI 2
13 C 30830 SPROCKET -idler .........oooveiniii e, 2
4 196- ° B22  © WASHER-3/8" .. A o4
\- 15 1M1- an . BOLT-3/8"-16x1"carriage................. U 2’;.
- 16 192- 21 LOCKWASHER-3/8".................coien.. e 1
' 17 131- ° 938  NUT-3/8"-16flangelock ....... S ' 1
18 c- 31241 ARM-idler, lower- .. _........ ... ... ... .. s R AP 1
.19 LT 30197 BUSHING -sleeve...... T P - 1
20 Cc 31246 BRACKET - springmounting-.............. e SR 1
21 " C . 31240  SPRING- Tension ...l 1
22 C . 31243 | SPRING-tension ................. oo, P e 1

I N - S
Fig.os
B
|
Do
Ly
"
g
il
' o
v L
i
v *
4" "
-
1
H
i
H
o
'

.k .



_ REF. ' PART NO.

C - 27418
1 92- 5
2. C 2720
3 C 27258
~ 4. C 27259
5 C 30406
6 BR 390837
7 . 113- 122
3 c - 27422
.9 C 27423
10 C - 27263
"o C 27424
120 - 138 75
| b o . .
Kﬁ
1 C 30438
2 C 27259
3 Cc 30442
- 47 C' 30444
.5 C | 27258
6 - C 30445
7 “C 30439
8 C 27422
9 ©138- 2032
10 C 30406
n . ¢ 3044
12 - 187- 1328
B 13 C - 30443
14 NSS

Printed in U.S.A.

STARTER MOTOR (1014, 1016) .

DESCRIPTION ‘
MOTOR - starting .........: SO ..
© LOCKWASHER-5/16"............
BOLT-thru .........,

END CAP ASSEMBLY - commutator end

BRUSH SET....... e e
CLUTCH -drive . ..................
ARMATURE ................o....
SCREW - mounting 5/16"" - 18 x 1-1/2'
GEAR-drive ..............0ovinn.

KIT - pinion'spring . ........... .
“PIN-roll&/32" x7/8" ... ... ... .-

MODEL 1012, 1014 AND 1016 COMPACT TRACTORS | 55

.......................
P r e dr e rarr ey Ave e
.....................
R T
.......................
.......................
r

......................
........................

STARTER MOTOR (1012)

MOTOR - starter, 12volt ... ...........

T~ BRUSH ASSEMBLY _.=...........
» ARMATURE - starter-, . ....... e
END CAP -driveend. .. .. e
END CAP - commutatorend .........
HOUSING - starter .. ... e

CSCREW oo R

#‘ ................. feae

- . -
Ky =d PO =it =3 =3 I A) b ok kb = b

) - ’ ) R
..n.—n-l..—l_—nN_—h—lN-lNM




56 , v , : o - L L
- R : : ‘ / : _ MODEL 1012, 1014 AND 1016 COMPACT TRACTORS: - 57
SHUT-OFF . . ELECTRICAL SYSTEM )
SOLENOID MAGNETO S : . = ) Useg before PIN:
Q16 . . .. ‘ : '
s /H | 1012-14103745
| START . . N . 1014—14105556
G] lg o . . , . : - 1016—14116701
GAOUND -~ Barreny REF. . . PART NO. DESCRIPTION ‘ o REQ'D
‘ _ ) ‘ , ‘ ‘ 1. NSS HARNESS - wire {1012} (use C31035). A 1
IGNITION SWITCH TERMINALS : ' . , . . 1 NSS HARNESS - wire (1014, 1016) {use C31036) ...... e .. 1
’ - ' 2 C. 25243 CONNECTOR-wire . ...........covvnnninnn.. e 1
3 C . 29256 CABLE - battery negative 1o ground (black) ................. e 1
. 4 - C 26108 CSWITCH:-neutralstart. . ....... ... . i fat 1
) 5 C 30267 SWITCH - ignition lincludes hardware) .......... e 1
| A 6 C - 27751 KEY -ignition. . ............0.......... .. e &
| , 7 C 27523 SOLENOID -start -.;. . ...... [EPRTR e SR P
| . 8 NSS BATTERY - 12 volt {use C31213) e e e e A
| 9 c ' 18n13 CAP - battery e e e e e e e e P : <]
| 10 C = 29322 SWITCH - headlights .............. T P e 1
T C 22571 HEADLIGHT ASSEMBLY - 12 volt [see page 61 for serwce] ..... P 2
o 12 223- 30 FUSE - 30 amp {included with harness) .......................... ' 1
‘ 13 C 27418 STARTER - englne 12 volt (see page b5 for service) (1014, 1016) .. .. 1
| 13 C 30438 STARTER - engine, 1z volt (see page 55 for service) €1012)... ... .. .. 1
| 14 C 27549 "CONNECTOR-solenoid . .. ... ... .. i ' 1
X : 15 C. 14537 'CONNECTOR -headlights .. .......... .. ... i, L
|
|
® MAGNETO | . I
GROUND ,
-
_ ~ . CARBURETOR : o ‘
. ' SHUT-OFF
SOLENOID .
b {1014, 1016)
) {see carburetor). ,
.
3 : ‘
;, 3
- .:'['. \ ’ - < *
0“ * - 5 J ~ ’ . : ¢ ' ' ’ . .
ST . . . ‘ L . PrintedinU.S.A. - - . May 1988
. ; =~ ’ . \ - 4 } ‘

B

iy



f T T - o - - x LTI AT L T~- L i T e es e T T ST S S = . = I
RS - | , . | - - | . : o
58 I ‘ | : L | L - A :
““* MODEL 1012, 1014 AND 1016 COMPACT TRACTORS n o . 59
! . ] . ' l ) ‘ . : . 'ELECTRICAL SYSTEM
SHUT-OFF e . : : . - S - r N ) ‘ Use PIN and after:
SOLENGID . ‘ . . ' . ! ) . - ' . ' 1012-14103745
MAGNETO . . . . . S s . .
(014, 1016) ) . . ‘ - ' . . ‘ | U . ) . 1014—14105556
- , R : . : ' : . - S _ 101614116701 _
o - ‘ ' . REF. PART NO. DESCRIPTION - . o : : " REQ'D g
GROUND BATTERY . 1 .C. 31442". HARNESS -wire (1012) ... ...... ... ......... e 1
’ . . . : : . c 31443 - HARNESS- w[re.(1014 S/N 14105564 and after} (1016all} ... ... ........ 1
IGNITION SWITCH TERMINALS | ..o connoction on ‘ . ‘ ‘ .° 2 g géggg - H%%%ENSESC}‘SIEE_(‘L?:; 018 s :
O Do e 4105564 - . R T
) __@ -3 C 29258 * CABLE - battery negative to ground (black}.......... i : 1.
TS 4. 'C 26108 SWITCH - neutral start. . ........... e P 1
. 5 . C 30267 - SWITCH - ignition (includes hardware) ........... . ... e 1
‘ 6 cC 27751 . . KEY-ignition._..... o e e e e e e e e e e 1
7 Cc - 27523 SOLENOID—start...........'........._ ..... e e e 1 :
8 c 31213, BATTERY -12volt ............ e N 1, 3
9 C 30279 CONNECTOR - interloc switch ........... R SR 2
10 cC 29322 - SWITCH - headlights .. .... e e PR
1 c 22571 HEADLIGHT ASSEMBLY - 12 volt (see page 61 for service) ., ........ .2 ;
12 - C 30260 FUSE - 30 amp fincluded with harness) ... .................... i1
13 C 27418 STARTER - engine, 12 volt (1014, 1016} {see page 55 for-service). .... 1
13 . C 30438 STARTER - engine, 12 volt {1012) (see page55 for service)......... 1
14 - c 27549 CONNECTOR -solendid . .. ..... e e e 1
15 C 14537 CONNECTOR -headlights ............ e e 1
16 C 30261 .  HOLDER-fuse ..... e e e .
17 C 30276 °  SWITCH -interloc. .......... e e 2
MAGNETO :
L/ GROUND
L
- .
CARBURETOR
SHUT-OFF
SOLENOID | :
{1014, 1016) : : S , : :
. {see carburetor} . )
.
El > i| . ) . ' ‘
L Lo T ' ' - Printed in U.S.A. B ' ) ~ May1988% -

& i
%




REF. PART NO.

1 _.C 23748
2. C 24659
3 182- 559

.4 193- 70
5 129- 17 -
6 192- 18
7 129- 37
.8 182- 10
9 1927 13
10 ' 129-

1 .C . 24069
12 Cc 15114

Printed in U.S.A.

14 7129- 101
15 . 113- T3
16 - C - 19521
17 C 2969
18 132- ' 310
.C 28962
c 22571
1 C 22573
2 C 14304
3 ) C 28932
4 " NSS
© B 187- 1334
-6 C 29637
7 C . 30942

' SCREW - No. 10 - 24 x 3/4" black
. LOCK WASHER - No. 10 external tooth
CNUT-NO.10-2808X . oo e

MODEL 1012, 1014 AND 1016 COMPACT TRACTORS

ELECTRICAL SYSTEM HARDWARE

DESCRIPTION

LOCK WASHER - 3/16"

LOCK WASHER - No. 4....... ... g, .
NUT-No. 4540 ......ooooi oo, e e
CLAMP - battery hold down ... ... ... ... 00
NUT-1/4"-20......... ST e,

HEADLIGHT AND REAR REFLECTOR.

HEADLIGHT ASSEMBLY .. ... . ............. I
LENS - headlight. .. ... .. e, o
GASKET - headlight......... e e P '
BULB - headlight ... .. .. e e
RECEPTACLE - headlight (use C22671) . .. .......... ...

SCREW-No.8-18x1/2"black ............... ..

RETAINER - headlight

*Will require 2

. hefore S/N:

1012-14103738
1014-14105565

" . 1016-14116700

.........................

NUT-No.10-32 ... e, wa

............

L LI T LA NI AT R S S R

REFLECTOR -red,rear .................

May 1988

[ - A N A

Dot .




I

DOW MU WL MMM — o

R —)

' '
B A\ CAUTION

LA QLA PONS aiviaLl
MO 4 LR TIOM Al Hane THOW OF ALL CONTROLS.

VE 100A BLHEFD PRACTOR BAORL LACKING
O AMY BECLIRE THT (I TRACTON CAN M BAFILY

+ FARURE TO DESERVE THERE PRECAUTIONS
Lo '

B CAUTION

PINCH POINT

HEAD OPERATOR § MANMUAL *

30539

31041** .

31042**

Printed in U.5.A.

MODEL 1h12,-u10'_14 AND 1016 COMPACT TRACTORS

DESCRIPTION

DECAL -hood - L.H. (1012}
DECAL - hood - R.H. (1012} shown' .
DECAL - hood - L.H.'(1012)
DECAL - hood -R.H. (1012}
DECAL - hood - L.H., (1014)
DECAL - hood - R.H. (1014} shown
DECAL - hood - L.H, {1014)

A}

_ *Use hefore S/N:
1012-14103738 .

101414105555

*sUse S/N and after:
1012-14103738

1014-14105555
1016-all .

B
- N

....................................

DECAL - hood - L.H. {25th d@nniversary)
DECAL - hood - R.H. {25th.
DECAL - "'caution”
DECAL - instruction
DECAL - clutch, brake .
DECAL - pinch point
DECAL - seat back {logo}
" MEDALLION - Ingersoll

DECAL - hood L.H. {1016}
"DECAL - hood R.H. {1016} shown

anniversary).............. . .t

T
oo, . e e R
P o T o A T g L e T

.....................................

O S L T R A B I e

...............................




NiﬂgERiCAL INDEX

PAGE

R

PART

REF.

"PAGE

PAGE:

NUMERICAL.INDEX

'PAGE

O
==

NO ..

PART
NO.

—t P -.4 [ o A AD ST O oM =] DQ0 LM o o ...&2051 N P O DO 00O vt
26l._.21211..112-u.51.131178331117.7.1331?31221131771146943921111.1.3 A ot ol et )
- ' ‘ ) «... ) - !
15957557111599993119?997797957911l775797593375L5753399979955555555ﬁ?
62433242136222333112222223232551332225522&6514643 - 4 — ot -

2112567}408923.&.78167235?3:4709266756.&.562236336&.6?168905462680126?89035

TG OGO NN RSN OO T I NINNWO O A~ NANANNNR OO ORSN OO A A NONNONNSNNONM

9999000.Unu1111111111111122222?_222333333333&&5656677777??8888888853858
OO NGO AN AN 0
2222222222222222\2222222222222222222222222222222222222222222222222222

LDOUULDLULDUDOOLDLLLLLLULLLDDUDUOLLLULLLLOLLOLLLDDRUIDLDVLDUDLLLDULDLDOLDDODDODLOLODD
- . A -

]

F

1 2=

"PAGE
NG,

o
-5 =

- r
.

LN PWOREO ~ O FINY O meEmo — SN HANNOMN-@ e O N0 [=]

MO OM@MO M-t = A A OO A N A A S Nt el el =N @ AGOCAORNY A A D A NG M

559999555557575?5555?579995555?9?931313333757’55?95?5315551591?911111 )
A A At A A A S, A S A S A A S NN 555555554&.&44.&.&& 23335523&.61333&245&.15446l

NI B DOO A NM T DM AT N O ODONANMNMLOMAON MR OCOO ANMONOASNNNOOOONNMOMINENG AN -

OO OO0 AT A A A A A A ANNCINNNNS T OO OSSN GOO MUY DN O DS )OO A DD T TN O ) ()
’ 3333333...4-“-4-“:44&!414;44;“1“44.&..&.141414-“:“.4455555555555555557778888022222223666899

T P P P B B P P P P P B B P P P B P P e B P B B T P P B T B P B B T P B P o B P P B T B B P P P B o B P B 03 00 €000 00 €0 Q0 00 0D 00 COCD 0D 0D @O
IO I I N NN I NI N N DN NI NI NN NN NN NN NN NN NN NNNNN NN NNENNNNNNOIN NN NSNS
CCCCCCCCCCCCCCCC@CCCCCCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

REFE.
RO.

PAGE
NO.

NO.

NO .

NO.

PART
NO.

_.REF.
NO .

NO.

PART:
NO

e O
- ¥

R

NO.

PART
KO.

777888815124562438 OO — NN D DD OV ‘o O o~ U D ATalee Bos ) <
R R e R R e N N Fu N Tu N i R R 344&11411437676812321761111728ﬁ1113&512341121 - 2 oy

P P B T B T e B T e B P P P o Q080§ P e o T PG O e O O B [ o et et L0t O T P oot O3 O O et e ot 1t o @8 P Pt d o B B 5 200 10 1A 10 U0 00 10 U0 06 B O U0
—— - - AN N e NN o NS R s L e R

7890123.&.67890122344567.89012314.567890013.3.56789023456789023.&.567823579012
1112222222223333333333344)4;4..4...“.4.444555555555566666666677?777?788888999

,33333333333333333333333333333333333333333333333333333333333333333333

L S N e N N A S O S A S N S T S S S S A S N N e N A N N e N e N e e o e L e N N Rt
NN N I NN I ON I N N OOV N N OO DN O O I N O N O N N N N N oSN N NN S N N N NN NN N T I s e e s ey
DDVUULYLLDDLLDUUDOLULDLOLLLULDDULLLDLDLULODLUULLDOULLDLULDULLLULDLOLLODOLDULLLODLOOD

44999001919343 e~ O — T MAmOoe 6 M NN Owm0n (=X, REL CoNO~
228111112221212221131433381&..&.111111412115161111212 3514221.421653389111

-

57.5575555757575573357335.35791357555557153157353353555555339.717777777
- et oMt oA mmer o e e = WD O U et ™

9928856?88990023382690.4149188152223501766536600)4445889903679890123:&.56
0011122222223333334&&.663350012333347?022..4333..4:4..4555555566566001111111
7...?_....?_./_1._/__..!7;77???77?7777??000111333333335550222222222222222222333333333
TR AT R s R R s R an R et s R e s L A AR A N AR S I - R R« MV JYs RV oV, T IV Yo VRN, JA¥. IV JVa RV I o o L L ot S Ml S A I el s e e el e A e A e AT

”22222222222222222222222222222222222222222222222222222222222222222222
OUULULLDDUDULULLLLYDLLLLULDDULUUDOULLLLLLLLLLLDLDDDULDDUDLDULLLDTLLLLODLLDDODL

5 ‘ TN QNO® oo - O —Oo Hm o, < , BN

M~ ol O L] [ IYe ] o
I D A N A N D O F A I NS M P A S N P 0 e T 0 N 11317122182221622221

97T755793317991171795591555591757111133111117791115751539975f5579797
- OO IEOUEANNM AN MOOESNONNONNTINNTN STt IO FONVOOANSEINOTIIN MO NN M

e

560768339015511462?7744665999912101111455527477774331638247052344735
679900000111144534555?7700555516833333333355955552558011333562222355
:4.4;4:45555555555556666666677??77888999999999911222233331&.4:44.4:4:“.45555555
...._....1.11..1111I_.l..l.l.l_.l_.1111.1111111..1llllllll111111112222222222222222222222222
UULLLOLLLDULLULDUUDLULULLLDULOLULDLODLLOLLLDDLDUDULLLLLLLOLLLDLDULUVLUOODD

OO ?675900 coYeLmoow 9859 o e ~F 0 ~ 807.,9 = [N - ) u ~F 155<.
52223221111131133113922113121772348323232221122265529339827538712511

3557957959733555753995?93353993559939335?3593373559999511155755317?9
e — - o~ At A et A el a0 31&133#2335 N

MR ODOCNOOOR TN CMNNNOUONOC IO OO NO T ORNAOO OO FNam-FO
NN OOMUD AN OO MMN—AGN OO N - H EAANND —AND A VOO0 FADMOM MU~
AN DO AN N FOMT I T OORNNONOORNAOCO IR OU — —~ MW OO NP P b0 00 <t Pt ot 3 000N OV D D = N0 vt =T Oh I D
‘665675566233333333101ll1122222001101100222299900011233k7029067000933
NN NCOD OO RO RN AANNANNNNANNNNNOOMNMNOOORR OO RTONNN AN AN MINN

N N NN I N NI N I A N NN B N NN NN N NN MMM OO MO0 N e 3 7
RRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRlLllllllllllll
BBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBEBBCCQCCCCCCCCCCC

- o




. T

D O ARAY Ihd A NOINDO— O ONWON w e - WO ohm~ -0 Y Br N el
<412932121611118112212936123126169&5199132134231844212r231111523125?9

F
0.

13915579577559?31553995799559133555579555975357193597911791?71757151
553423334&.&533355325342213253431534233.&.:&11111&146 i o 162%3112 oD o
. -9

.PAGE
No

v

- - - - *

35291111111816000101992431752?312051111244757?8047707999566111?34483
MOV ROoOCOODOoMm A A S NN NTM MO NN N -F NP 3599518589&.&.55333&.&.4&\23300
OO o ] e e el e () () (R EuluiviuXululial “NOoOOoOoOOoOOoOoOoQ ~ e 5555000000033355
e A A At A= . . B R R N Rt N e ' ) B e R o i gy G
_;_—_.__________,__.____._________.-___________.___._______.H________—_
1111111111111222222222225583888338835888339377822222222277777?7??77&
333333333333333333333333333333333333333366677.7.7885333838838388888888 247
llllllllllllllllllllllllllllllllllllllllllllll1111111111111111111111

PART

‘NO .

v
v _ . e

v
L

o~ i=) dnon Nnooe T o w HOiHAt WO .o O F NN O V0D o0od como N
<189149211341122225212?1135721111122625313132211115131215122452311521

REF.
NO

- . .
. - ~

OO OO AN NS SO O OO Ot A A P G OV Q) F I 1 T OY 1) 61 U0 P T 13 YO0 U0 P 61 et 1) ) 073 U OV i U o) o= =i P Y OV =1 01 Py O
NNFNNEMETNLIIONNNOR S AT AONAOD A EMINTANONOINNNNNTIOETOOINEONTITONBN MM SO0 S

'

PAGE
NO.

]

[
v

D L LY U AD P P 60 60 0 00 01 O =1 10 A0 AD AD (1 W0 D o 03 A0 P P P vkt d ettt 0 08 OV O O O TN 1 09 £ 09 omd vk 07 071 00 £ O O 6 G 00 OR A0 A8 AD w4 v o ek 1 — at (D
COCOD0OOODTrMANDOO O M AMOC 0000000000000 OMNNDYOVWON VWYY WM A—Ard A M m
L s s Il s K R By Be K Ko B R o R o] e R R e e R e e e e e e e e R e R e R e K K R ] AT O

- ]

NUMERICAL INDEX

—________—____-_________n_____________‘-________u______u____—_______-<
MO AN A OO A A A A A A e e
ot A A A A A A A A I N NN AN NN NN NN NN NN AANSNSNNNN SN OO E Moo ase e
1111111111111111111111111111111111111111111111111111111111—1111111111

-

PART
NO.

- . v
Mo — 01.82 oo e hO o Ny ™y ~F M~ [} OO u 5 N M +Oh O L n o™
123414112121212lll#5121911172321121811?&9121161511139923211919411217.

REF .
NO.:

. -
s -
779533133331371599395577937537515593993317539?1513115179517939739315
2252555555555152554133#111115 PN I PN G N A A D e S N A NI M M T NSNS N O N LY

PAGE
NO .

¥

. - -

2&3233&200335528812227901023577122222223334011222.
(R R Ko - g i I B oY) " COQ-—MmMMmMO NI 11000000000009222222
52352458013&.607723&.3667 B [Fali- T N e ] e N NN MM .I..I..I..I..I..I..I..I..I..I..I.I..I.I..I.l.l..l.
11222222222223444.49___n____h___.________.____________n___..__“__._______ﬂ
......l...l.lll.l_l.l..l..l.111111111334221113222211.I..l.lll.l_.l.lll.333?3333333333333333333
..33333333333333333331_111.22&.67899991111111111111111111111111111111111.I.
: CCCCCCCCCCCCCCCCCCCUOOOUUOOOOOUUOlll..l..l..l.l.l.llllllllllllllllllllllllll1.

PART
. NO.

-

CWE SN O . O®ANMN o o ~NW e MmN N DM oo ~ ~o - ™ OOt v
-I.111112117111222232112253611118]116318118311521 [ R N N T W R Rl - o B I I Bl a I I I I o K I o Y - -

REF.
NO.

R »
I
..a

OO O I N e SOOI N A~ A OO RO NN OO PO A AN A EEmM OOt —
BT -2 NON-FOOMOMOMEOMOINOOOOTNOAMOIMN O NN DT M ST 0 U D O T T ST T 0 0D O U W WD D WD DD =

"NO .,

PAGE

> . .

12147:0-489134559012&.'9.45679901557.8212377.&505603?3689.202&&.569016759012122
555566667?777?8888800002688888891111122333:4}45,77889340000333333..4!4:4555
..D66666666Grucu66666rD67._..1_..IT._.J.?77?777?888888888888883388990.000000000000000
00000000000000000000000000000000000000000000000000001111111111111111
333333333333333333333333«333333333333333333 MO MeOMNamNMOoOmMeameeom
COUDLLYULLODDODODLDLUOLDOVULDLDOVULDUUDLLLLODLLLDLD [SYSNSRIRETLNS] CCCCCCCCCCCCCCCCCGCCCC

PART
NO.

B
=

oo ’ o - re) Q o . woao — e T

[ae N5t ] -4 - ™M —ANm ™ h

111721314622235145391112748598111353 ~ i

NO.

°
.

REF.

s Waa WigNa NiaRiskisNiaRVpg Wil s RIS R Ny Mo et lut BV Nl o]

MMM MM A A AN RO ORI el \
NN NN m e, OO N NN D s S T T S S T e

IS S X R - G I T B R A B A e i e R R L NV NV e N e N AN Te R e R e NI p T} -

NO.

33 MM om e
et S

,
 PAGE

&

NUMERICAL INDEX

8889012345678957890956144667???056790&57892356869012345569969012&739
MMM E It IIF T IR NOCAMNNGO OV OV ONNRANRORXOOORRNORO O A A it [N ) 3 o T T
RIS ST I JAAOONNADHONOONODDHDNAOORDOGOORHONNNVNNINOOWYWOYVDWYDYOOYYOLYY0WO0Y
00000000000000000000000000000000000000000000000000000000000000000000
B e R e i R i e e e R R Rt e At R e R Ria R ot R R Rt R R Rt Rt R R Rt B Nt R R Rt N L R e R R A T R Ry R N Ko N N K W W M Nt W o R N N N R W M Koy R Ko |
,CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC CCCCCCCCCCCCCCCCCC

PART
NO.

~

. 1 . . : - 3 . . . .
1/ : e O 1. O P ot WD M~ AD N HIFO AN Vam- W [ AR N7 TR S - B NN OO MmN AN PO N M AD e NN T
T T e A AN QDN SNID 8112111982&231115519;2445134999ll?22333 NN Ommt 2N
1 : i - : |

. [ g R e T S e s L e R R Al ka a s Lal e s 2a K R A LA A At N
B = - " ' * ' L . . o

- . ' _ e

PAGE
NO .~

V ’ .

! . .

: 689234.«567890123.479113&0157701?75969256690123.45678901235675901234567a
ﬁ 44&55555555566666127?770055966667?8890000111111111122222222233333333,
DN NN NN DI CUNNRORNOOT O A= NN NN T LI I LTI FTL IS T IT LTI ITT TS
ARG A AN O OO 000000 H000000aQQO0D0000A00000000DO000000O0C0000
. 22222222222222222223333333333333333333.333333333333333333 0 m 33333333
%‘ - CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCECCC CCCCCCCCCCCCC voo FERSRSRSRSRE RIS

PART
NO

-




-]

dr™u=n

REF

NUMERICAL INDEX

PART

PAGE
N

NO.

" PA
N

NO.

REF .
NO

PART
NO.

SN

3] O WA ) .
LYt D ot et . . L e

[T BT M NTAN LT B o L 5 )
MMM o

4 .
SO OM MO . o -
(HINECEET-F. P T . . - . . o - .
4. o W : L - . - e
: ) o .o T ) - -

[ T T S R U I O I co 1 .

F NN e ) - . . ' O

-t e BN O . . . ’ : !

NN NNNNNMNM - . !

i

Q- (=3 03815805580 - 302 \oom — ™ R O~ AN NOUNNW-EMNO vy [+, B -4
411719.&66lllllllh.2115253135l15113.&85113969217&1112211133537618157161

757937957713799991119359939335739357735.?75753573333.1
NN MM NN N ‘115..45.4511.a5:45.22233H.4.423522.423;433.45322.3

B}

39319111579913.9
ol U D D o ) T U

D)

0018338899999999000000011111&555503345388800111111122255533315999555
- 1111111111122222222222202222700.001ll1222222222222222333&.4226777
FRRTeRFA N . . = ll11555555555555555555555555000lll
e - - . OF O B0 ey
_.___________________,______t______,_L_._____*______‘________&______
P T P B T3 0 T 0 8 B 0 0 64 0N 04 0 0 0 O 1 08 LB B O N B B 03 0 € 0 £ 40 L0 19 1A 1D 1A I 10 10 L0 0t 010 U1 U L W 0 100 0 0 A0 30 1D 1D Y 0 th i 1
Bt T il e e N . N . N A NP AP N P, A N N . A A e N e = N W N R e - W W T T e S e e e e T L
11111111111111111111111111111llllll..ll..l..l.Illlllllll1111111111111111111

B




